engcon’

SPARE PARTS

PP350 Vibroplate

Published: 16.06.2015

Drawing No: 405055/C




engcon’

SPARE PARTS

PP350 Vibroplate

Published: 16.06.2015

Drawing No: 405055/C

POS DESCRIPTION PART [QTY COMMENTS
1 |Lower Part PP350 102114 1

2 |Toppart PP350 1051346 1

3 |Generator PP350 1051523 1 [See subheading Vibrator unit for exploded view
4 |Tank Hose 740804 1

5 |Damper 640301 A

6 |Pressure Hose 740803 1

7 |Socket Head Screw 12x70 610482 4 112.9 Untreated ISO 4762
8 |Socket Head Screw 16x120 610534 4 [12.9 Untreated ISO 4762
9 |Valveblock bracket 301129 1

10 |Hex Head Screw 12x40 610166 36

11 |Hex. Nut M12 Nylon Lock 610924 40

12 |Chain HLB 5,5-2 chain 2

13 |Flat Washer 611007 12

14 |Flat Washer 611009 A

15 |Hex. Nut M16 Nylon Lock 610926 2

16 |Hex Head Screw 16x60 610214 2

17 |Hex Head Screw 8x90 610134 2

18 |Hex. Nut M8 Nylon Lock 610922 2

19 |Flowcontrol block 1037091 1 |70 I/min AMAB

20 |Washer GBR16 1 710707 2

21 |Adapter 136-16-16 710127 2

22 |Adapter 136-12-12 (3/4") 710126 2

23 |Washer GBR12 3/4 710706 2

24 |Adapter 030090-16-16 90° (1) 7001057 1

25 [Adapter 090-12-12 90° (3/4") 712225 1

26 |Cover 1051525 1

27 |Socket Head Screw 14x35 610502 2

28 [Hydraulmotor PP350 720201 1




